

**Sturdee Locked Rehabilitation hospital
e.B.N.F Categories for Medications used**

Drug	e.B.N.F Category	Strengths Available	CD Schedule
Aripiprazole	4.2.1	5mg, 15mg, 30mg Tablets, 400mg depot Injection	
Carbamazepine	4.8.1	100mg/5ml Liquid	
Clobazam		10mg Tablets	
Chlopromazine			
Clonazepam	4.8.1	500mcg Tablets	
Clozapine	4.2.1	25mg, 100mg Tablets (Clozaril and Ztas)	
Diazepam	4.1.2	5mg, 10mg Tablets, 2mg/5ml Oral solution	Schedule 4 (Part1)
Escitalopram	4.3.3	40mg Tablets	
Flupentixol	4.2.2	20 mgs/ml, 100 mgs/ml, 200 mgs/ml	
Haloperidol	4.2.1	2 mgs, 5 mgs,10 mgs Tablets, 5mg Injection	
Hyoscine	4.6	300mcg Tablets	
Lamotrigine	4.8.1	25mg, 50mg, 100mg Tablets	
Lithium Carbonate	4.2.3	400mg Tablets (Priadel)	
Lorazepam	4.1.2	1mg Tablets, 4mg/ml Injection	Schedule 4 (Part 1)
Olanzapine	4.2.1	10mg Injection	
Losartan Potassium		25mg Tablets	
Lansoprazole		15mg , 30mgTablets	
Pregabalin	4.8.1	300mg Capsules	
Procyclidine	4.9.2	5mg Tablets, 2.5mg/5ml Syrup	
Promethazine	4.1.1	25mg Tablets, 25mg/ml Injection	
Quetiapine	4.2.1	25mg, 100mg, 200mg, Tablets (Seroquel XL 50mg, 400mg)	
Methadone		100ml Liquid	
Semisodium Valproate	4.2.3	250mg,500mg Tablets	
Sertraline	4.3.3	50mg, 100mg Tablets	
Ramipril		2,5mg	
Nitrazepam		10mg	Schedule 3
Topiramate	4.8.1	50mg tablets	
Venlafaxine		75mg prolonged Release Tablets, 75mg Tablets	
Zopiclone	4.1.1	7.5mg tablets	

Category	Group	Category	Group
----------	-------	----------	-------

**Sturdee Locked Rehabilitation hospital
e.B.N.F Categories for Medications used**

4.1.2	Anxiolytics	4.4	Drugs used for ADHD
4.1.1	Hypnotic	4.3	Antidepressants
4.2.1	Antipsychotics	4.6	Drugs used in nausea and vomiting
4.2.2	Antipsychotic Depot Injection	4.8.1	Control of Epilepsy
4.2.3	Antimanic Drugs	4.9.2	Antimuscarinic drugs used in parkinsonism

Other Medication	Other Medication
Air Salbutamol- <i>Inhaler</i>	Senna - laxative
Beclometasone QVAR - <i>Inhaler</i>	Simvastatin - statins
Clenil Modulite - <i>Inhaler</i>	Seretidine - Inhaler
Atorvastatin- <i>Statins</i>	Bricanyl – <i>Turbo haler</i>
Beclometasone- <i>Steroid</i>	Co-Dydramol
Bendroflumethiazide- <i>Thiazide diuretic</i>	Cyclizine Hydrochloride
Clexane syringes	Serazette (Desogestrel)
Clopidogrel- <i>Antiplatelet drugs</i>	Fexofenidine
Co-Codamol- <i>Analgesic</i>	Ferrous Sulphate
Salbutamol Inhaler- <i>Broncho-dilator, Beta-2 agonist</i>	Flucloxacillin
Seretidine Inhaler	Amoxicillin
Amitryptiline	Gabapentine
Pregabalin	Losartan Potassium
Paracetamol liquid	Lansoprazole
Paracetamol- <i>analgesic and antipyretic</i>	Loperimide Hydrochloride
Procyclidine	Mirtazapine
Thiamine Hydrochloride	
Topramite	
Multi Vitamins	
Simple Linctus	
Ivabramide	
Codeine Phosphate	
Aspirin	
Atorvastatin	
Gliclazide – Oral antidiabetic drug	